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Table 1 Experimental programs
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Table 2 Classification of used aggregates according to crushing method
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7 £ & 5 34 SA A EEF) Jaw-crusher
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AMEA B 2y 29 FHRTE) Ijrijacctriizz:ir(};x})
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Table 3 Physical properties of used coarse and fine aggregate

~ whE N
5 s | W i:ﬁ &’jki;: ) 3% 7 % 7]:)@ ¥ FM.
(%)

PeE G 2.60 3.08 1,562 28 08 6.76
APFLEFAHA | A 232 9.10 1,251 395 05 6.71
BAYALZAB | B 2.31 8.74 1,339 40 07 8.32
ARYFSZAC | C 2.28 8.43 1,327 435 06 7.35

ARSI s 2.50 0.93 1,686 - 0.7 2.57

HYZ2A A a 2.29 853 1,387 - 7.1 359
A A E A B b 2.22 9.58 1,343 - 58 3.56
ABZAC c 2.30 864 1,387 - 3.1 2.80
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Table 4 Mix proportion of concrete

P AN Fae
va w/C S/a |BEEYE yte w (l/m:’) (kg/ms)
(%) (%) (cm) (kg)

(%) C FA CA. C FA CA.
Gs 0.3 197 156 251 376 493 627 978
As 0.3 211 168 241 361 528 602 837
Bs 0.28 203 161 246 370 508 616 854
Cs 40 0.3 205 163 245 367 513 612 838
Aa 0.3 215 171 238 357 538 544 327
Bb 0.34 235 187 223 335 588 496 774
Cc 0.3 220 175 234 351 550 539 801
Gs 0.3 188 133 264 396 418 659 1029
As 0.28 204 144 253 379 453 632 830
Bs 0.32 190 134 262 394 422 656 909
Cs 45 40 15+1 03 192 135 261 392 427 653 893
Aa 0.3 210 148 249 373 467 570 866
Bb 0.34 218 154 243 365 484 540 843
Cc 0.3 205 145 252 378 456 580 862
Gs 0.3 185 117 271 407 370 678 1057
As 0.28 198 126 263 394 396 656 914
Bs 0.25 185 118 271 407 370 678 939
Cs 50 0.32 187 119 270 405 374 674 922
Aa 0.3 205 130 258 337 410 591 898
Bb 0.3 210 133 255 382 420 566 882
Cc 0.3 190 121 268 402 380 616 916
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Table 5 Test results of hardened concrete
A% 2EREE DA 2y | gey
wicl 2372 =kgrend) R Mezs  (AFW
b AR (km/sec) 3 A A+
b *) (t/m)
3d | 7d | 28d|56d| 28d | 28d | 3d | 7d [28d|56d| 3d| 7d|28d|56d] 284 | 284 28d
Gs 284[295] 364[ 420 22.8 | 56.8 {4.43[451[457{460] 32| 34]{ 36 | 38| 244 | 464 | 320
As 252280 3561 409 ] 22.4 | 557 |4.28[4.42]4.49]450] 30] 32[ 33 [ 34| 242 | 446 | 311
Bs 244 266) 336] 382189 | 52.0 [4.19]4.26]4.39]4.40] 28] 30] 32 | 331 237 | 416 | 295
Cs | 40 [235]257] 338|389 194 459 {4.16]421{440]4.40] 27[ 29 32 [ 33| 2.38°] 421 [ 278
Aa 228] 262] 3400 383] 17.0 | 479 [4.01]4.25]4.48[4.48] 26] 20] 33| 33| 230 | 441 | 299
Bb 218255 293[350] 162 | 425 [3.97[4.20{4.38{4.39] 23] 26[ 30 [ 30| 233 | 407 | 272
Cc 215 | 254] 2991347 [ 17.0 | 446 [3.90[4.19]4.40]4.40] 22[ 26 30| 31 [ 234 | 414 | 262
Gs 2741 285]344] 3801 19.9 | 544 |4.41{4.44]453]457] 30] 33[ 33 ] 35] 239 | 452 | 313
As 232 267]319]360[18.0 | 499 |4.14{4.34]4.481a50] 27] 31] 32 [ 337[ 238 | 431 | 28
Bs 2321244 323] 3601 16.1 | 482 [4.10[4.20]4.30{4.32] 27] 29[ 30 30] 232 | 401 | 275
Cs | 45 {218[ 232} 3213621681 445 {4.09[416]a32[432] 26] 27{ 31 [ 31| 234 [ 405 | 259
Aa 217|231 305] 347158 | 462 [3.95[398]4.45[4.46] 24] 27[ 29[ 32] 232 | 424 | 28
Bb 199 220{ 2711330] 154 | 39.8 [3.79]3.80]4.25[4.30] 21] 24] 29 [ 30 227 | 378 | 262
Cc 1831219] 27013311152 | 411 [3.80]3.9504.31]4.31] 20] 23] 27 [ 28| 229 | 399 | 2.44
Gs 265] 2741329 344178 | 446 14.39[4.41]452[452] 25[ 30[ 32 [ 33 [ 235 | 445 [ 29
As 2201 251 315]334] 166 | 41.3 [4.04[4.23]4.45[4.47] 23] 29[ 30| 31{ 236 | 407 | 268
Bs 220 234| 3170 333|147 | 41.0 [405[4.13]4.29{4.30] 25] 27l 20 [ 20| 228 | 382 [ 242
Cs | 50 [174]219[318[334][15.7| 360 [404[4.11]4.30]4.31] 24] 25] 30 [ 30| 230 | 388 | 2.39
Aa 17712101 2731311 150 | 360 [3.73]390{4.43]4.44] 20| 23] 30| 31| 227 | 407 | 268
Bb 167 | 205 ] 238| 291 ] 13.3 | 34.4 |3.75)3.96]4.21]4.28] 19] 21] 27 | 29 | 2.25 | 368 | 241
Cc 159] 201§ 265 298] 146 | 358 [361]3.85[4.28]4.20] 19] 21] 28 [ 29| 226 | 374 [ 225
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Fig. 1 Variation of compressive strength by curing age (W/C=40%)
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Fig. 2 Correlation between compressive strength and ultra-sonic pulse velocity-@

Table 6 Correlative equation between compressive strength and ultra-sonic pulse velocity

2 5 CEREER ARAE (®RY
Gs-C-V y = 507.556 x - 1966.19 0.9323
As-C-V y = 282.017 x - 938.39% 0.8615
Bs-C-V y = 403.094 x - 1426.96 0.8954
Cs-C-V y = 478342 x - 1749.78 09724
Aa-C-V y = 186482 x - 519.129 0.9145
Bb-C-V y = 177.39 x - 482,649 0.8818
Cc-C-V y = 180.412 x - 495.043 0.9700
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Table 7 Comparison of compressive strength by variety estimated equation

(ultra-sonic pulse velocity) (kgf/cn’)
JR fé%i‘-zi—%—ﬂ%] J.Pysziankf’a} 2 i?i—_r“ﬂ/ﬂ Zﬂ_‘?}?}
¥ ® GanE 23400 ¢ | 20 g | #3460 9w
ASFE 4= 4=
Gs45C 344 34 379 333
Asd5C 319 343 363 325
Bs45C 323 305 308 306
Cs45C 321 309 314 317
Aad5C 305 337 353 311
Bb45C 271 294 ' 294 27
CcdsC 270 307 311 283
B 1 0.92 0.90 0.97
v.z2 £
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